NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-A-1 frame kg 1
PMZ150-19-A-2 nut M10 H B iR B 1
PMZ150-19-A-3 axle RENHLEI10%238 1
PMZ150-19-A—4 hangger i 28 1
PMZ150-19-A-5 bolt B2 10%60 2
PMZ150-19-A-6 nut M10 H B B 2
PMZ150-19-A-7 bushing E 1
PMZ150-19-A-8 spring P 2
PMZ150-19-A-9 front footpeg pin A BB T 2




10 PMZ150-19-A-10 pin FF 2
11 PMZ150-19-A-11 front footpeg [ifigillicss 2
12 PMZ150-19-A-12 bolt HAL VB ELIE AR (6%12, 6%16) 3
13 PMZ150-19-A-13 HOLDER, BATTERY LI 1

NO. ICEBEAR PARTS NO. Description Chinese name QTY
1 PMZ150-19-B-1 enngine L |
2 PMZ150-19-B-2 connecting plate B IR 1
3 PMZ150-19-B-3 CARBURETOR (RAlE 1
4 PMZ150-19-B-4 Rear Brake Shoe Set Jii il Bh i Bk 2
5 PMZ150-19-B-5 turn Spring, Rear Brake SH i B e 2
6 PMZ150-19-B-6 bear ik 5
7 PMZ150-19-B~7 oil seal NHES) 2
8 PMZ150-19-B-8 bush At & 1
9 PMZ150-19-B-9 elip g 5




N 5 >
NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-C-1 rear tire )= i 1
PMZ150-19-C-2 rear rim 5 4 B 1
PMZ150-19-C-3 rear hub R )
PMZ150-19-C-4 nut Ll 4
PMZ150-19-C-5 bolt 7N FHIEAE 1040 4




NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-D-1 bracket, headlight PNIFE S 1
PMZ150-19-D-2 headlight cover KT 1
PMZ150-19-D-3 front shield install framd [EE SRS 1
PMZ150-19-D—4 bolt KK IR FE6*12 3
PMZ150-19-D-5 rubber pad R el 3
PMZ150-19-D-6 bolt K205 FE8%16 2
PMZ150-19-D-7 front turning A A i m)AT 2
PMZ150-19-D-8 Bulb, Headlight KT 2
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NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-E-1 bolt FAPEIZ A 10%25 1
PMZ150-19-E-2 kick stand spring B A R 1

PMZ150-19-E-3

kick stand

LEEE




4
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NO. ICEBEAR PARTS NO. Description Chinese name QTY
1 PMZ150-19-F-1 LATTER GUARD SHIELD i 1
2 PMZ150-19-F-2 rear shield Ja & 1
3 PMZ150-19-F-3 bolt H BB 4. 8%16 8
4 PMZ150-19-F-4 nut eI 8
B S .




NO. ICEBEAR PARTS NO. Description Chinese name QTY
1 PMZ150-19-G-1 front fender HJetk 1
2 PMZ150-19-G-2 bolt 152 1IEFE6%16 3
3 PMZ150-19-G-3 nut M6 57 ¥ W B 1
4 PMZ150-19-G—4 front shock (left) FE R = 1
5 PMZ150-19-G-5 front shock (right) A TR 1
6 PMZ150-19-G—6 connecting plate R 1
7 PMZ150-19-G-7 bolt 522 B AR 10%30 4
8 PMZ150-19-G-8 steering stem TR 1
9 PMZ150-19-G-9 bearing s 1
10 PMZ150-19-G-10 steering stem cover TR 1
11 PMZ150-19-G-11 bolt P 7S A IEFE 6%20 2

NO. ICEBEAR PARTS NO. Description Chinese name QTY
1 PMZ150-19-H-1 handlebar HTF 1




PMZ150-19-H-2

LEFT COMBINATION SWITCH

FEIFR

3 PMZ150-19-H-3 right COMBINATION SWITCH HITFR

4 PMZ150-19-H-4 GRIP FEIRE

5 PMZ150-19-H-5 THROTTLE GRIP HMrRE

6 PMZ150-19-H-6 handle guide 2 F i

7 PMZ150-19-H-7 handlebar lock I F B

8 PMZ150-19-H-8 nut M10 [ BHg R
9 PMZ150-19-H-9 SPRING WASHER M105#1 3 54
10 PMZ150-19-H-10 bushing TEFHE

11 PMZ150-19-H-11 bolt 7N IR 1050
12 PMZ150-19-H-12 speedometer INE3

13 PMZ150-19-H-13 bolt V22056416

14

PMZ150-19-H-14

rear mirror

JE LB




NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-1-1 MAIN WIRE SRR 1
PMZ150-19-1-2 HORN UARAN 1
PMZ150-19-1-3 STARTER RELAY Ja Bh 4k FL A% 1
PMZ150-19-1-4 CDI KA 1
PMZ150-19-1-5 REGULATOR oA 1
PMZ150-19-1-6 SWITCH ASSY, IGNITION FH A 1
PMZ150-19-1-7 IGNITION COIL R 1
PMZ150-19-1-8 RELAY ASSY, TUNSTGNAL Npjitc 1

NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-]-1 rear brake cable Ja R 2k 1
PMZ150-19-]-2 THROTTLE CABLE 4 1
PMZ150-19-]-3 speedo cable HREL 1
PMZ150-19-]-4 speed senser i 2 1




PMZ150-19-]J-5

cable clamp
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NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-K-1 FUEL TANK COVER AR 3R 1
PMZ150-19-K-2 FUEL TANK BRACKET JE i S 48 1
PMZ150-19-K-3 COVER UNDER FUEL TANK AR TR 1
PMZ150-19-K-4 bolt 522 1B 6425 4
PMZ150-19-K-5 bolt 52215 6%16 2
PMZ150-19-K-6 SPRING WASHER M6~ 4
PMZ150-19-K-7 bolt N 7S F IR IR 612 4
PMZ150-19-K-8 nut EUIE{ 4
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NO. ICEBEAR PARTS NO. Description Chinese name QTY

PMZ150-19-L-1 cover under seat AL ECR R 1
PMZ150-19-L—2 0il pump MRS 1
PMZ150-19-L-3 nut B 15 R REME 1
PMZ150-19-L—4 bushing PR 1
PMZ150-19-L-5 bolt 520N 7N IR AR 2




NO. ICEBEAR PARTS NO. Description Chinese name QTY
1 PMZ150-19-M-1 front tire IES 1
2 PMZ150-19-)-2 front rim GIERELTE] 1
3 PMZ150-19-M-3 front brake disc R 4 4 1
4 PMZ150-19-M~4 bushing IR 1
5 PMZ150-19-M-5 nut M12 H Bz B 1
6 PMZ150-19-M-6 front axle R Ee4H12%210 1
7 PMZ150-19-M-7 front brake AR 1

7-1 PMZ150-19-M-8 Master cylinder iR FoR 1
7-2 PMZ150-19-M-9 brake lever (eI 1
7-3 PMZ150-19-M-10 Brake Line R 1
7-4 PMZ150-19-M-11 Brake Caliper TR 2R 1
7-5 PMZ150-19-M-12 Brake Pad JEE Y Py 2
8 PMZ150-19-M-13 bracket B 1
9 PMZ150-19-M-14 bolt 1R 2E TR HE 835 2




NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-N-1 rear turning light Ja e A i 1A kT 2
PMZ150-19-N-2 rear shock S ik 2
PMZ150-19-N-3 rear light AT 1

NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-0~1 muffer HE AR E T 1
PMZ150-19-0-2 paper pad MR YRR ik 1
PMZ150-19-0-3 exhaust HERTE 1
PMZ150-19-0—4 clip 41 2
PMZ150-19-0-5 bolt 7N 58420 3
PMZ150-19-0-6 bolt 225 8%25 2




NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-P-1 fuel tank THAH
PMZ150-19-P-2 GAS SENSOR VAN AL S




NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-Q-1 seat AR 1
PIZ150-19-0-2 intake manfiold HREE 1
PUEISO™197073 air filter nbict 1
PMZ150-19-Q—4 clamp R A 2
PMZ150-19-Q-5 FIXED BUCKLE [t] 5E /1 2
PMZ150-19-Q-6 air filter bracket TSI .
PMZ150-19-Q-7 bolt o [ Sk iR A 5% 16 2
PMZ150-19-Q-8 nut M5 573 Vi W2 B 2

NO. ICEBEAR PARTS NO. Description Chinese name QTY
PMZ150-19-R-1 tool TA 1
PMZ150-19-R-2 buttery & HLh 1
PMZ150-19-R-3 electrolyte HAL ARV 1
PMZ150-19-R-4 bolt LR AR 5% 10 2




